SEARS

owhnhers
manual

Model No.
486.244071

42"’
SNOW BLADE

42" SNOW BLADE

CAUTION:
Read Rules for
Safe Operation
and Instructions

Carefully * Assembly

* Operation
¢ Maintenance
¢ Repair Parts

Sears, Roebuck and Co, Chicago, Ill 60684 US. A

PRINTED IN U



RULES FOR SAFE OPERATIONS

Remember, any power equipment can cause injury if operated impropetly or if the user does not understand how to operate

the equipment.
LOOK FOR THIS SYMBOL TO POINT OUT
IMPORTANT SAFETY PRECAUTIONS. IT

MEANS — ATTENTION! BECOME ALERTI!
YQUR SAFETY IS INVOLVED. ‘

Exercise caution at all times, when using power equipment,

1. Read the tractor and snow blade owners manuals and know how to operate your tractor, before using tractor with
snow blade attachment.

2. Never operate tractor and snow blade without wearing proper clothing suited to weather conditions and operation of
cantrols.

3. Never allow children to operate tractor and snow blade, and do not allow aduits to operate without proper instructions,

4. Always begin with transmission in first (low} gear and engine at low speed, and gradually increase speed as required,

42" SNOW BLADE CARTON CONTENTS
(ALSO SEE PAGE 3)

VEW Prates Mavé
Low Hous Posm’md

CARTON CONTENTS

REE| arv. DESCRIPTION REF.| QTY. DESCRIPTION
B 11 Blade Assembly 7 i
- . 1 R.H. Hitch Plate
; (&;gnne!l?wgt Plate Assembly 8 [1 LH. Lift Pivot Plate
ft Assem b 9 |1 R.H. Lift Pivot Plate
ABS? Y 10 {1 Angle Lock Bar {long)
; . 11 |1 Angle Lock Bar {short)
e 12 {1 |Rope
5% 1 Parts Package (Not Shaown)




iy
M
P P N S

CONTENTS OF HARDWARE PACK: {Figure 1).

DESCRIPTION

S S
owe 778 § 0

LRI

C
m y REF| arY.
= A 2
Q B | 1
c |
D | 1
H E | 2
Flo2
A~ .
PP 8]
Pl o2
i> H i J 2
K | 1
f
) L | 8
M| 8
N |1
ol 1
Pl 4
al
R | a
s | 4
T 2
ul 2

Keeper Plate

Lift Arm Link

Spring Pin 1/4 x 1"

Hex Bolt 17213 x 2-1/4"
Hex Jam Nut 1/2-13 Thread
Flat Washer 7/16” Std.
Angle Lock Spring
Hairpin Cotter 1/8"~
Cotter Pin 1/8 x 17
Carriage Bolt 3/8-16 x 1"
Hex Bolt 3/8-16 x 1-1/4”
Lock Washer 3/8

Hex Nut 3/8-16 Thread
Flat Washer 3/8 Std.
Pivot Bushing

Hex Bolt 3/8-16 x 1”
Hex Bolt 3/8-16 x 3/4"
Hairpin Cotter 3/32”
Clevis Pin 3/8 x 3/4"”
Clevis Pin 1/2 x 1
Washer 17/32 x 1-1/2 x 10 Ga.

HGURE 1

LD o

3/8 x 3!4"

|

[N

lmmﬂ

3/8x 1"

j CARRIAGE P-,-ﬂ

Juanauanan

3/8 x +1/4"

©,

17/32 x 1-1/2"

3/8 x 1"
@ 3/8" LOCK WASHER @

WASHER
1/2 x 2-1/4" 7/16' STD.
CLEVIS C 3/8"” STD. WASHER
142" JAM 3/8" NUT CLEVIS
1
| o oo
O 1/8” HAIRPIN COTTER /\\//\J) O
l T 3/32"HAIRPIN COTTER 3,5 374"

FULL SIZE HARDWARE REFERENCE CHART




ASSEMBLY INSTRUCTIONS

TOOLS REQUIRED FOR ASSEMBLY
{1} Pliers
} Hammer
(1) 12" Open End or Box Wrench
} 8/18" Open End or Box Wrench
}  3/4” Open End or Box Wrench
{1} Adjustable Wrench
Refer to carton contents figure on page 2 and figure
1 on page 3 for parts and hardware needed to
assemble snow blade.

‘ NOTE

RIGHT HAND (R.H.) AND LEFT HAND
(L.H.} ARE DETERMINED FROM
OPERATOR’S POSITION WHILE
SEATED ON TRACTOR.

1. Assemble (long} angle lock bar, and (short)
angle lock bar together using two 3/8" x 17
carriage bolts, 3/8" lock washers and 3/8" hex
nuts, Do Not Tighten. See figure 2.

3/8” CARRIAGE BOLTS ANGLE LOCK BAR
3/8” LOCK WASHERS {LONG)
3/8" HEX NUTS

) o
/ . ANGLE LOCK SPRING
“~~ANGLE LOCK BAR

(SHORT)

FIGURE 2

2. Assemble angle lock spring through angle
lock bars positioning end hook as shown. See
Figures 2 and 3.

3. Assemble hook of angle lock spring into hole of
bracket under pivot bolt. Pull lock bars up to
extend spring just enough to allow assembly of
angle lock bars down through slot in pivot
bracket and channel. See figures 2 and 3.

ANGLE LOCK PIVOT BOLT
SPRING

LOCK BARS PIVOT
BRACKET

4. Using a hammer drive 1/4” x 17 spring pin
through slot in bracket and hole in end of lock
bars until flush with bracket. See figure 3.
Tighten 3/8’° hex nuts left loose in step 1.

ASSEMBLY OF SNOW BLADE
TO LAWN TRACTOR.

Remove mower or any other attachment you may
have mounted to your tractor. Mark alf loase parts
and save for re-assembly. Refer to owners manual
for removal of mower/attachment.

mm) NOTE

The mower deck link arms {R.H. and
L.H.} and upstop bars {if tractor is so
equipped) must be removed to pre-
vent interference with blade lift, See
figure 4. Re-assemble bolt and nut
shown in figure 4.

UPSTOP BAR |-, -
(IF SO EQUIPPED) :- TRACTOR FRAME

g lF € A (L.H.) SIDE
¢ 3 Y
[} " 2%

, . REMOVE 3/8" BOLT
i 44 AND SAVE
e

RE-ASSEMBLE THIS
BOLT AND NUT A4

{L.H.) DECK LINK ARM

< RO
1 _~FRONT

FIGURE 4

1. Assemble right hand and left hand hitch plates
inside tractor frame (near front) using two 3/8”
x 1" hex bolts from inside of each plate. See
figure 5. Secure with two 3/8" lock washers and
two 3/8" hex nuts outside frame on each side.
Note: Offset on each plate must be toward in-
side, as shown in figure 5.

3/8" x 1*  FRONT VIEW (TRACTOR)
HEX BOLTS \\l"-i
3/8” LOCK
WASHERS >
3!81! H
NUTS

HITCH PLATE
(R.H.} HITCH PLATE (L.H.)

FIGURE 5



2. Assemble one 1/2"” x 2-1/4" hex bolt into siotted
hole in channel assembly, {see figure 6} with one
1/2 hex nut and one 7/168" standard washer
on top side and one 1/2" hex nut and one 7/16"
standard washer under channel. Do not tighten

at this time.

3. Assemble channel assembly to front of
tractor as shown in figures 6 and 7.

FRONT VIEW

V2" x 2-1/4"
HEX BOLT

CHANNEL ASS'Y.

FIGURE 6

4. Assemble keeper plates over each end of pivot
shaft with lip under hitch plates {see figure 7}
and secure with two 1/8" {large} hairpin cotters
through small holes near each end of shaft.

M HITCH PLATE,

- PIVOT SHAFT

1/8" HAIRPIN COTTER

HITCH PLATE, (RH.) ————————T '
(L.H.)

FIGURE 7

5. Adjust 1/2 x 2-1/4" stop bolt, previously
assembled into channel assembly {step 2}. See
figure 8. Adjust hex nuts, above and below
channel to provide approximately 1/8” clearance
between channel and the tractor engine pulley
with the stop bolt positioned against frame
member. See figure 8.

‘ NOTE

The stop bolt must be tightened in
place before assembling blade
assembly to channel.

ENGINE
PULLEY.

C

\ P
T STOE RO
1l8"\"-—. v
CLEAR e 172" HEX NUT
, ~/ FRAME MEMBER

CHANNEL ASS'Y,

FIGURE 8

6. Assemble blade assembly to channel assembly
by sliding one end of pivot bar into right hand
hracket and then sliding back into left hand
bracket. See figure 9. Secure by assembling two
1/8" x 1" cotter pins into small holes near ends
of pivot bar. Spread ends to retain.

NOTE

Blade shoes are factory assembled to
blade assembly in lower setting. See
adjustments step 'C” page 8, for re-
positioning.

{TOP}
BLADE ADJUST SPRING 5/16" HEX NUT

5/16" WASHER

576" HEX NUT
{BOTTOM)

\\ BLADE

/Ki‘y‘
PIVOT BAR
%

/8" x V" COTTER PIN

CHANNEL/
ASSEMBLY

ROD BRACKET
RIGHT HAND BRACKET
FIGURE 9
7. To assemnble blade adjust spring, remove
plastic cap, 5/16" flat washer and one 5/16" hex
nut. Adjust the remaining 5/16" hex nut on the
fong bolt to approximately one inch down from
end of boit threads. Assemble adjusting boit
through hole in top edge of blade and hold in
place with 5/16” flat washer and 5/16” hex nut
removed earlier. Do not tighten 5/16°" hex nut
at this tima. Push down on the spring and hook
end of spring over rod bracket as shown in figure
9. Tighten 5/16” hex nut on top edge of blade
down against the bottom 5/16” hex nut.
Replace plastic cap over end of adjusting bolt
threads. See figure 9.




8. Assemble left hand lift pivot plate (note
offset, sea figure 10} under ieft hand foot rest
and outside of frame. Secure with two 3/8” x
3/4" clevis pins and two 3/32" {small) hairpin
cotters. See figures 10 and 11. Do not
assemble lift pivot plate under the right hand
foot rest at this time.

LEFT HAND
SIDE VIEW

P — CLEVIS PIN
38" x 3/4"

FOOT REST {L.H.)

e ERONT

CLEVIS PIN
3/8" x 3/4"

LIFT PIVOT PLATE
{LEFT HAND}

FIGURE 10

tremss FRONT {L..H.) SIDE VIEW

LEFT HAND FOOT REST

3732 HAIR
COTTERS

FIGURE 11

9. Pre-assemble lift arm link to inside of
long arm on lift assembly. As shown in figure 12.

3/8” FLAT WASHER

3/8" x 1-1/4"
PIVOT
HEX BOLT BUSHING
LIFT ARM
LONG ARM
...—'-"’““"“" T3
3/8" HEX
(R NUT
54

LIFT ASSEMBLY

FIGURE 12

10. Assemble one 3/8" x 1-1/4” hex bolt through
3/8" flat washer, through pivot bushing, through
large hole in lift arm link near angle end and
through hole in long arm nearest the end. Secure
with one 3/8” lock washer and one 3/8" hex
nut. See figure 12. NOTE: Lift arm link must
pivot freely.

ﬂ NOTE

Lift arm link must be paositioned as
shown in figures 12 and 13.

11. Assemble one 3/8" x 3/4” hex bolt from
inside, through second hole from end of long
arm. Secure with one 3/8” lock washer and one
3/8" hex nut on outside. This bolt is used as
a limit stop for the-lift arm link. See figure 13.

12. Move tractor lift control lever all the way back
and lock in position. See figure 18, page 8.

13. Assembie lift arm link (lift assembly} over
channel rod and insert pivot shaft end {(from R.H.
side of tractor) into hole in L.H. lift pivot mount
plate. See figure 13. Secure lift arm link to
channel rod with 1/8” (large} hairpin cotter. See
figure 14.

RIGHT HAND SIDE VIEW

FRONT =
=50
s | )i O 2 1IFT ARM LINK

CHANNEL~

ROD_
3/8" x 3/4" HEX BOLT

" LIFT ASSEMBLY 3/8" LOCK WASHER
< S L 3/8° HEX NUT

LIFT PIVOT MOUNT PLATE
{L.H.)

FIGURE 13




Assemble right hand lift pivpt plate,(stamped
R.H.), over right hand end of lift assembly pivot
shaft and connect to outside of frame (see figure
14} using two 3/8” x 3/4" clevis pins from
inside. Secure with two 3/32” (small) hairpin
cotters and two 1/8"(large} hairpin cotters
assembled to each end of pivot shaft. See figure
14.

~ 3/8” x 3/4” CLEVIS PINS |

{ ' o MVB”

i O™ _ HAIRPIN
Z ‘L“%._%‘é COTTER

N
) &/®)
Py LIFT PIVOT
LIFT ASS’Y. PIVOT SHAFT ~ MOUNT PLATE (R.H.)
- /"
RIGHT HAND SIDE VIEW ' ON!

FIGURE 14

15. Move tractor lift control lever forward (see figure
18, page 8} to lower link rods outside of short
arms on lift assembly. See figure 15.

16. Assemble one 12" x 1" clevis pin from inside

through short arm through right hand link rod,
and through one 17/32" x 1-1/2" washer. Secure
with one 1/8" (large) hairpin cotter on outside.
See figure 15.
Assemble one 1/2"” x 1" clevis pin from outside
(on left side of tractor), through one 17/32" x
1-1/2" washer, through left hand link rod, and
through short arm. Secure with one 1/8" hair-
pin cotter on inside.

RIGHT HAND SIDE VIEW o\
1{2'! x 1’0 o~
FRONT
C*:E‘,.’_‘"?ﬁ 75 LIFT LINK ARM
\ i€ - <.
(RH.) [ ‘;.. ! _3132"{0 /O3 =~
LINK ROD \_HNRPIN =g
ERS
SHORT / corr —
A 4SY/) ¢
< 17732 x 1-1/2" 0
S~ WASHER
\ CHANNEL
v - ROD
1/8" HAIRPIN COTTERS

FIGURE 15

17. Assemble guide bracket assembly shaft end
into the left hand hitch plate. See figure 16. Stide
guide assembly back to the right and into hole
of the right hand hitch plate. Secure with a 1/8”
(large) hairpin cotter in each end. See figure 17.
Lower front end of guide bracket assembly to
straddle channel assembly.

<t FRONT

U]

r"r’\(\[
/
3§

HITCH 0?0

PIVOT SHAFT /

PLATE (R.H.). %2
[]

HITCH

; =i |
GUIDE BRACKET ASS'Y. PLATE, (L.H.)

FIGURE 16

18. Secure rope to top hole in angle lock bars.
See figure 17. Thread rope as shown under left
hand side of tractor, proceeding over pivot shaft,
inside left hand hitch plate, between the steer-
ing link rod and tie rod, continuing outside of
frame up to tractor steering column. See figure
18, page 8. Tie rope securely to steering
column, taking up most of the slack in rope.

SECURE ROPE TO PREVENT EN-
TANGLEMENT WITH STEERING
LINKAGE AND FRONT WHEELS.

- ERONT .
AL

HAIRPIN COTTERS

T!B” Bt

&

ANGLE LOCK BARS

l
ROPE °/
¢ N

™ CHANNEL
ASS'Y.

STEERING LINK ROD

"‘\ZLM FRONT

AXLE
@ (]

 ———

(L.H.)
HITCH
pivor PLATE

SHAFT

FIGURE 17




OPERATION INSTRUCTIONS
and ADJUSTMENTS

The snow blade attachment is designed to move new

loose snow in depths up to 6” — 8"
HIDDEN OBJECTS CAN CAUSE
SUDDEN STOPS OR CHANGE IN
DIRECTION.

CONTROLS

Become familiar with all of the controls and
adjustments on the tractor and snow blade before
operating. Refer to tractor owner’s manual for
tractor controls. Controls for operating snow blade
are as follows:
A. Lift control lever:
Located on right hand side of tractor. See figure
18. Move lever forward to lower snow blade. Pull
lever back to raise and lock snow blade.

B.  Lift lever plunger:

Located on top of lift control lever. See figure
18. Pull back on iift control lever and depress
plunger to release.

ADJUSTMENTS

A. Blade angle lock bars:
Blade angle can be adjusted at the blade pivot
in front of tractor by first raising the blade to
transport position, pull back on angle lock bars
to release the blade and pivot to the right,
center, or left positions. Release lock bars to
lock.

To adjust blade angle from the tractor seat:
Raise blade to transport position, shift tractor
to low speed range, pull back on rope to release
angle lock bars, Move tractor forward slowly,
dragging the right, or left end of blade against
snow bank {or other object) to angle blade to
right or {eft. Release rope to lock.

B. Adjust blade spring:
Blade adjust spring tension is adjustable to
permit blade to tilt forward to by pass salid
obstructions.

WITH THE SNOW BLADE IN THE “UP"
POSITION DO NOT DEPRESS THE
A PLUNGER WITHOUT HOLDING BACK
ON THE LIFT CONTROL LEVER OR
SNOW BLADE MAY SUDDENLY DROP.

KNOW THE TERRAIN. AVOID EXCEP-
TIONALLY'SHARP SLOPES OR DROP-

OFFS WHICH MAY BE HIDDEN BY
THE SNOW.

NEVER RUN THE SNOW BLADE
INTO HEAVY MATERIAL AT HIGH
SPEED.

C. Attachment depth control knob:

Adjust lift control lever movement with attach-
ment DEPTH CONTROL KNOB (sese figure 18)
for maximum movement between locking
notches and to prevent lever from locking in the
down lock notch. See figure 18.

STEERING  LIFT LEVER PLUNGER
coLuMN l LIET CONTROL LEVER

BLADE
ADJUST SPRING

- H T
DOWN LOCK NOTCH

ATTACHMENT DEPTH CONTROL KNOB

C. Blade shoe adjustment:

Blade shoes on ends of blade, (see figure 18},
may be raised for close work on smooth
surfaces or lowered to raise the blade to work
on rough or uneven areas. Make sure both shoes
are set evenly and nuts are tightened securely.

‘ NOTE

Wheel weights and tire chains should
be used with your snow blade to im-
prove traction. These accessories are
available at your nearest Sears retail
or catalog store.

OPERATION

INSPECT THE AREA TO BE WORKED
CAREFULLY BEFORE OPERATING
THE SNOW BLADE. AVOID PIPES,
ROOTS, CURBS OR OTHER HEAVY
OBSTRUCTIONS.

FIGURE 18

1. Prepare the lawn tractor engine for cold weather
use following instructions furnished with lawn
tractor.

2. Always begin with transmission in first (low)
gear and engine at slow speed and gradually
increase speed as required.




3, DO NOT always push snow in the same

direction causing excessive build up with each
successive pass.
If blade is stored in heated area, allow lawn
tractor and blade to adjust to outdoor
temperature before operating to reduce icing on
the metal surfaces.

3. Refer to figure 20 below and remove 1/8” (large)
hairpin cotters from ends of guide bracket
assembly and remove guide bracket assembly.

ALWAYS LOWER BLADE TO
GROUND BEFORE LEAVING
TRACTOR.

A

TO REMOVE SNOW BLADE
FROM TRACTOR

1. Lower blade to ground with blade in the center
{straight) position.

2. Refer to figure 19 below and;

A. Remove 1/8” (large} cotiers, /2" x 1”
clevis pins and 17/32" x 1-1/2" flat washers
from right hand and left hand link rods.

B. Remove 3/32" {small} hairpin cotters from
right hand and left hand lift pivot plates,
remove two 3/87 x 3/4" clevis pins from
each side of frame, and lower the lift
assembly to the ground.

C. Re-assemble one 3/8"16 x 3/4 carriage bolt
and 3/8" hex nut in hole labeled A in figure
19 on each side of tractor frame. Also see
figure 4 on page 4.

RIGHT HAND SIDE VIEW
RH) FRONT ——
LINK ROD 3/8 x 3/4 CLEVIS PINS

LIFT PIVOT e

PLATES
172" x 1" CLEVIS PIN
17’32" x 1“1!’2" FL‘WASH. L;FT
1/8" HAIRPIN COTTER ASS'Y,

FIGURE 19

(L.H.} HITCH PLATE

KEEPER
CHANNEL ASS'Y. PLATES

PIVOT SHAFT

ASS'Y.

FIGURE 20

4, Refer to figure 20 above and remove 1/8”
{large) hairpin cotters from ends of channel
assembly pivot shaft and remove keeper plates.
Lift the channel assembly pivot shaft out of the
hitch plates and lower channel to the ground.

» NOTE

Hitch plates do not require removal for
re-assembly of mower deck. See
figure 20.

5.  Remove rope (if instalied) from tractor and save
all loose parts and hardware for re-assembly of
blade to tractor.

MAINTENANCE

During the operating season, check all bolts, nuts and
hairpin cotters to be sure they are secure. For
improved snow removal performance, coat the blade
with automotive type paste wax.

LUBRICATION
Oil all pivot points so that they will work freely.

STORAGE

When the snow blade is not being used, remove all
dirt and rust and touch up with paint.

Apply a light coat of grease or rust preventative to
the blade and oil pivot points.

Store in an area where it is protected from weather.




3av19 MONS ..2v— LLOYPZ 981 T3AOIN HOd S1Hvd divd3d

10



'PBINIOBINUBLL 810§01810Y SWS}H
s uodn swes ay} jjeisu; oy uonebijgo Aue Bursoduls
moym swusweanoadwi Jo ubysap up seBueys Aue
axew 03 3ybu ay) saalesal ‘0 pue Jongaoy ‘siesy

'AlIED0} SIBMPIBL UOLLLLIOD 8SBYDIN,

‘H ‘eleld 10AId W) 4 GLOEZ 5T
[enuep S1IBUMQO | | 89ZH¥ | - ‘H'H ‘@1Bjd 1I0AId HI] L 919¢£Z v
*ub X O1-8/S HOog X8H | + LOOEY | 87 ‘H ‘eleid YouM| L €198 £
+HM PIS Ol/L 18uysep | 2 ZGEEY (LY ‘H'H e1e|d YouHd | L YLOET {22
sdoy | LELEY |BF {Buoy) Jeg oo 8ibuy ) ) 6ZLEZ 1T
MUl wiy i L LE9EZ |6Y {(Hoys) iegq oo gjbuy | | LGLEZ (0T
Buysng 10a1d | GZ9£C | v de) ofiseld | L LECEY |61
ajeld tedev) | 7 YZ9€Z |EY ~HM PIS 91/G BYSBAM | | LBOEY |81
8D OL X Z/1-L X ZE/LL WBysep | ¢ OLYeLIBIY IZY «81-OL/G INN X8| T £BOEY (L1
FLL X QT UG SINeD | T Z909¥ | 1y {le1oads) /1-g X 81-91/G Hog XeH | | £P0vP {9l
*CE/E 810D wdae | SG0eY |OY Bundg uswisnipy ! | £9Zev |51
1 /€ X U 8/E Uld SINBD | PYOvy | 6€ jovporig Junop Buudg| | OELET |bi
ST/ IDN wer xeH | Z 6L0EY | 8E ASsSy 81e|d J0Ald | L £91Z9 |EL
«HM "PIS 8/ 1BuUSBM | | 0L0EY | L€ Assy jpuueyn| | S9629 |2t
»uP/l-L X O1-8/€ Hog X8H | | LBOEY | 9€ wul X P/l uig Bupdg ! g BYEEY {1l
«P/E X 91-8/€ yog xeH | | LOVEY | GE *EL°T/L INN 4007 X8H | | Z9ZEY |01
£8/L 181300 widieH | 6 EYEEY | Ve jog 10Ald (B1oRdS | | lEEZ 1 6
«OL-8/C INN XBH | 8 SLOEY | €€ 'ASSY @1B|d JuswWwadIojeY | | Zvizo | 8
«8/E 18ysepy oo Buudg | g €00y lze .Ch 81eld Jeapn | | LIEZ | L
x.l X O1-8/€ yjog sbeuey | z 0SEEY | LE soys| ¢ 0L0£Z | 9
«PI-T X E1-Z/LiNog X8 | L £90v¥ |0 “Zrepeig| 1 BLLEZ | &
Bupdg oot sibuy | | BYEEY | 6T »HM 'PIS OL/g 1Busep | b LBOEY | ¥
ol X 871 Uld 483300 | T OLOEY |82 #81-81/G INN 007 X8H | 0L Y90EY | £
Assy g sping | | LYSZe | L2 »ul X 81-OL/G Yog 8Beed | ¢ 6LOEY | Z
Assy U] L ov5zZ9 | 9T »uVIE X 81-01/G Yog ebBeuien | g 080EV | L

NOILJINOS3a AID|  "ON 1Hvd .umﬁw NOILJIHOS3a ‘AlD|  "ON luvd .“m_w

3AaVvi8 MONS ..2v— LLOYP2 98 TdAO dOd SiHVd HIVd3d

"



